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. . . ta/2 : Half thick f attached plat
Tablel Combinations of plate thicknesses and Stress /7 Hall thickness of attached plate

concentration factor ha : Height of attached plate
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main plate | attached plate | weld | toe Stress
Series | Test No. | thickness : |thickness |height|length : | radius | concentration p : Radius
tp ta ‘ha Q p factor : Kt

1 12 26 F
2 22 2.8

R 3 40 12 60 64 2.8 | : Weld length tp : Thickness of main plate
4 80 2.8
3 12 60 6.4 2.8
5 22 60 8.4 3.3

2 6 40 40 80 12 1 3.7
7 80 160 20 3.9
1 12 12 60 6.4 26

¢ = 1= Te0es X S, SIS, AIUEES SECOEE ATREES. SO B
6 40 40 80 12 3.7 .
9 80 80 | 160 | 20 45 Fig.1 FE model
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Fig.2 S-N curve (Nominal stress) (Test 01) Fig.3 S-N curve (Nominal stress) (SeriesC)
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